


PARTS
PRICE LIST

1917 Models
68 and 69

Anderson Electric Car Co.
Detroit, Michigan




GENERAL EXPLANATIONS AND
DIRECTIONS

In the listing of parts in this catalog five columns are used. The first gives the
part number and by this number only parts should be-ordered; the second gives
name of part which should be used as listed in ordering parts; the third shows num-
ber used per car; the fourth, price each; the last, factory number, which does not
concern owner and should never be used in ordermg of parts.

In the list, there will occasionally be found standard parts such as bolts, screws,
cotter pins, nuts washers, etc., of which there are no illustrations and to which no
part numbers have been assxgned These can be obtained, with the detailed descrip-
tion given, from the open market in any city. The followmg will explain the descrip-
tion of Lhcsc standard parts given in the catalog:

Bolts—

(No. 14—20x7/8"” Round)—Size No. 14—20 threads per inch—7/8" long—
Round head.

(7/16"—14x2" Hex.)—-Size 7/16"--14 threads per inch—2" long—Hexagon
head.

Cotter pins—

(3/16x114")--3/16" in dia.—124" long from eye to end.

Wood Screws—

(No. 5x34" Flat)—Size (approx.) No. 5—324" long—Flat head.

Washers—

(15/16” O. D.—17/32" 1. D. x 1/16" thick)—O. D. Outside dia.—I. D.
Inside dia.

In the course of the production of any model it is and has been our policy to
discard, change any part or parts, or add new parts to the car, that we deem would
be an improvement thereto, rather than to hold same up until the next year's pro-
duction. Therefore, a car bought several months after production has started
may not be identical in detail with one of the first. This catalog will cover all
changes up to date of publication. Parts which supersede others, will be given
the same number with a letter prefix; for instance A-889. Should another change
be made on this same part it would be listed B-889.

PARTS ORDERS

Unless the following directions are strictly complied with, we will not be respon-
sible for errors or delays:

If when ordering you should find the part on the car does not correspond with
the one listed and pictured in the catalog, or if unable to find part listed at all,
be sure to give a detailed and exact description of same. Send sketch if you
consider necessary. By this method many errors and delays will be avoided.

Do not leave anything to be understood.

In ordering all parts give Model, Car Number and Name of Part. The Com-
plete Number as shown in the list of parts must in all cases be prefixed by the Model
Number of the car; for instance—68-201, 69-409, etc.

Be sure to state the quantity of each part ordered. The column to the left of
the price column shows the number of each part required for a complete car. To
illustrate: No. 112 is a rear hub. There are two on each car and they are $7.50
each, as shown in the description of Plate No. 1.

Parts marked right and left are on the respective sides as you drive the car.

All prices are net cash, f. o b. factory, Detroit, Michigan. In order to avoid
the necessity of opening numerous small accounts we require a remittance to accom-
pany each order for all parts ordered by others than our regular agents; otherwise
the orders will be filled C. O. D.

All prices herein are subject to change without notice.

We do not list any parts at less than five cents for the reason that, although the
cost of the part may be no more than a cent or two, the cost of handling may be
several times that amount,

RETURNED GOODS

It is absolutely necessary that transportation charges be prepaid on all ship-
ments to us for credit, replacement or repairs. If not these shipments will be
refused by us.

Also advise us by mail at the time shipment is made what disposition should
be made of it so that there will be no unnecessary correspondence and delay. In
returning parts for credit, we must have our invoice date or number upon which
you were charged for this or the replacing part. We can not pass credit without
this information so please give it to us in first letter.




50
PLATE No. 1
WHEELS
No.
Part No. Name of Part per Price Drawing
Car  Each No.
102 Wire wheel, only, with locking ring, 32x4 (33x4 1/2"
S S BER) s roieie s SR Halh 3 B, SIE TVAE 4 $23.00 35771
106 Wire wheel tire locking ring. . ................... 4 2.50
108 Front wheel hub, right, with bearing cups....... 1 10.00 35484
108-1 Front wheel hub, left, with bearing cups......... 1 10.00 35481
109 Front wheel hubdust cover...................... 2 .20 35482 -
Machine screw and lockwasher. ............... 12 .10 <f36x361«5(>0
(No. 14-20x3/8" R. H.)........ 142x4227
110 Front wheel hub bearing cup—Timken No. 3320.. 2 2.00
111 Front wheel hub bearing cup—Timken No. 2320.. 2 1.35
112 Rear wheel hub, right........oicvvininiisvnvee s 1 6.50 37492
112-1 Rear wheel hub,left............................. 1 6.50 37491
113 Rear wheel brakedrum.......................... 2 5.00 37516
114-1 Rear wheel hub bolt and driving stud............ 12 15 37500
Nut and lockwasher (7/16"-20 Hex.)............. 12 05 { s
115 Hub cap; Fght.. ..o vososvmmes swmms wmmes sosat o 2 3.50
115-1 Hubcap,left............ ... 1 3.50
117 Hub odometer—33” wheel........................ 1 15.00 35770
PLATE No. 1
FRONT AXLE
: No.
Part No. Name of Part per  Price - Drawing
Car Each No.
201 TTTE ] 1) b RIS o B T T 1 87.50 33829
202 Center, with lower bushings ..................... 1 31.25 35480
203 Steering knuckle complete, right, with bearing,
bushing, ball pin, nut and washer............. 1 15.65 Assembly
203-1 Steering knuckle only, right..................... 1 12.50 33822
203-2 Steering knuckle lever, right, less ball pins....... 1 3.15 35452
Woodruff key (No. 13) . ....covviviniiiieninnn 1 .05 ,47x4723
Nut and washer (5/8"-18 Hex.-Castle).......... 1 .05 LZ?:Z‘I);}.
210 2 Cotter pin (3/32"x1") . covmy spwms sxwen s wamssns 1 05 52x5227
é o 204 Steering knuckle complete, left, with bearing,
g 0 bushing, ball pins, nut and washer............ 1 18.75 Assembly
227 wlp 211 205-1 204-1 Steering knuckle only, left....................... 1 12.50 33823
@ 204-2 Steering knuckle lever, left, less ball pins...... .. 1 6.25 35453
Woodruff key (No. 13) .. ..........coiiiiain 1 .05 47x4723
Nut and washer (5/8"-18 Hex.-Castle).......... 1 .05 { ﬁiﬁ%
Cotter pin, (B/32'xX") v i sonmann e save swmrans s 1 .05 52x5217
205 Steering knuckle pin bushing, in axle............ 2 .40 33814
205-1 Steering knuckle spacer. ................ ... 2 .90 33815
206 Steering knuckle ball pin........................ 3 .65 33816
Nut (7/16"-20 Hex.-Castle)..................... 3 .05 39x3913
] Cotter pin (3/32"X1")...coovnnnriiinaniivunnns 3 .05 52x5217
207 Steering knuckle pin................. ... 2 1.80 33813
207-1 Steering knuckle pinnut........................ 2 .35 35460
Lockwasher (27/32” O. D.-1/2" 1. D.x1/8" thick). 2 .05 42x4231
~ 207-2 Steering knuckle pin clampstud................. 2 .20 33824
Nut and lockwasher (1/47-28 Hex.)............. 2 .05 {i;ﬁ%}?
208-1 Tierod, complete assembly, with socket, plungers,
-’ DPIUBS, @UC carwisimiminimsinss sigisnns arsim s wiogs wes woeh 658 205 ¥ 1 10.00 33806
209 Tierod only v s e sveys s wu s s i 1 6.25 35485
PLATE NO. 1 WHEELS FRONT AXLE To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number. 5}

4



L §

404

u o 84
4041 402

401

PLATE No.

STEERING GEAR—SPRINGS

‘To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:

68-201; 68-2430; 69-1252; 69-616.

It is also necessary that you give us car number.

6

Part No.

210
211
213

216
218-1

219
220

222
224
225
226

227
228
229
232

233
233-1
235
236

237
A-237

Part No.

401
402
403
404
404-1

407-2

407-3
409

409-1

412
413
413-2

414-1

To avoid any error in obtaining correct parts, prefix all part numbers with model number.

PLATE No.
FRONT AXLE—Cont’d.
No.
Name of Part per
. Car
Tie rod adjusting socketonly.................... 1
Tie rod adjusting socket clamp nut.............. 1

Tie rod socket plunger (13/16” dia.-13/16" long)... 2
Plain washer (13/16” O. D.-7/16" I. D.x1/16"
11§ (e | <) VA A
Lockwasher (25/32" O. D.-7/16"” I. D.x1/8" thick)
Tie rod socket plug (13/16” long-6 slot)...........
Cotter pin (1/8”x1 1/2%)... 2
Steering knuckle pin grease cup cap~Sterlmg No.
000

NN

Steering knuckle spindle nut, right thread..... ..
Steering knuckle spindle nut, left thread.........
Cotter pins (1/8"XL 1/2%): svnuscovein v 5 vuse v s
Steering knuckle spindle washer.................
Steering knuckle spindle bearing, Timken No. 235
Steering knuckle spindle bearing, Timken No. 342
Steering knuckle thrust bearing, complete, races
and Balls. . cooeun s rsmiivs gians ve svns auaEs e
Steering knuckle thrust bearing race, upper. . . .. 2
Steering knuckle thrust bearing race, lower.... ..
Steering knuckle thrust bearing ball (3/8” dia.).. 22
Steering knuckle stopstud. . .................... 2

[ R SESY SEEYTN

Nut and lockwasher (3/8"-24 Hex.)............. 2
Tie rod socket boot, leather...................... 2
Tie rod socket bootlace.......................... 2
Steering knuckle spindle bearing dust felt....... 2

Steermg knuckle spindle bearing dust felt retainer,

Stesring knyickle spindle bearing dust felt retainer,
DANERE TIE, . vooncvmmmimmmon s n ponen on v v simminn misaonas

Steering knuckle spindle bearing dust felt retainer,
OULEE, EDTCK - s kv - Smssnss - Ee0s ARG, waimiits

PLATE No. 2
STEERING GEAR
No.
Name of Part per
Car
HANIC 2, i aumiimsns Mo o s St ts o 1
Handle $rip . v vemymnny 5w Smds weaiin. S Weloh
MASEONY: v w5 s 5 s st ioms) BBy e b 358 S7He

1
1
Handle binder serew. ............................ 1
Handle binder screw locking plug................ 1

Ball (5/16" standard) .. ........................ 1
Mast bearing ball race, upper.................... 2
Mast bearing adjusting nut, upper............... 1
Mastlever, lower.............covvuiiennenennens 1

Bolt and nut (1/2"-20x2" HexX.). ................ 1
Cotter pin (3/32"x1"). ... ... 1
Masetlever ball'Stuid ... s svm svans avmms s w 1
Nut (7/16” -20 Hex.-Castle)..................... 1
Cotter pin (S/3FXNY). . .o oin s énhms soimmg v o 1
Mast grease cup (No. 000 kaley) ............... 1
Mast thrust washer, lowerend................... 1
Reach rod, complete, with socket, plungers, plugs,
SPEINGS; SUC s somavirs v ik o5 doianias AN Batksat 400 1
Benehrie) B« wmmmn nsnns wis s @b SEHE G 1

Price

Each

40
.40

Drawing,
No.

33805
35458
12610

41x4154
42x4230
33804

52x5223

57x5750
39x3928
39x3929
52x5223
12212

Assembly
33817
33818

12208
37x3712
142x4229

22615

33825
33827
33826
35462

Drawing
No.

36013
12619
37431
34420
12618

37426
37428
37447
20x2021
39x3914
52x5217
33816
39x3913
52x5217
57x5767
12621

37436
37437

For instance:

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

7



Part No.

415
415-1

415-2
416
417
418

446

475

480
481
482
A-482

483
A-483

484

484-1

495-1

Part No.

601
602

602-1

603
A-603
603-1

605
605-1
607
608

609
612
615
A-615
616

620
622
622-1
623
624

PLATE No. 2
STEERING GEAR--Cont’d.

No.
Name of Part per
Car
Reach rod adjusting socket...................... 1
Reach rod socket bootand lace.................. 2
Reach rod socket clamp nut.............. o sebrw 1
Reachrod plunger..................... ... ... 4
Reach rod socket plunger spring................. 4
Reach rod socket plug, flat....................... 2
Cotter pin (1/8"x1 1/2"). o 2
Handle locking plunger.......................... 1
Screw and lockwasher (No. 10-24x3/8” Round).. 1
EOWEE BEREKEE v onavnn gmg winms gamesn s s S a 1
Screw (No. 14x11/2”Oval)...............cooon 2
Bolt, nut and lockwasher (5/16"-24x1 1/2” Hex.)
Mastspring; JoWer . vova s a0 5860 GVt A S 1
Mast bearing race, lower, conical.................
Mast bearing race, lower, cup (Superseded)...... 1
Mast bearing race, lower,cup.................... 1
Ball (3/8" Standard).........coeivicianizeains 15
Mast bearing adjusting nut lower (Superseded).. 1
Mast bearing adjusting nut, lower............... 1
Mast bearing thrust washer—thick .. o1
Mast bearing thrust washer—thin ............... 2
Mast bearing dust washer, felt................. .. 1
Mast bearing dust washer retainer washer. ... ... 1
PLATE No. 2
SPRINGS
No.
Name of Part per
. ' Car
REAL: s ios i 005 S8 00 RS0, S S Vg, By, sy
Rear eye bushing (15/16” O. D.-5/8" I. D. x2" length
e 51513 17/ T

Front eye bushing (15/16” O. D.-5/8" 1. D.x1 3/4"
length—Bronze) 4
Shackle link, rear spring (5/8"plain-21/2"centers) 2
Shackle link, rear spring (assembly)............. 2
Shackle link, rear spring (5/8"-18 threaded-2 1/2"
CENLRT’ ). /i . i, dih i sk iisva o889 S04 5 VEEEEHE §
Rear spring shackle bolt, rear....................
Lockwasher (I 1/32” O. D.-5/8" I. D.x1/8" thick)
Nut (5/8"-18x1/4" thick-Hex.)..................
Rear spring shackle bolt, front...................
Nut (5/8"-18x23/32 thick, Castle). .
Cotter pin (1/8"x11/2"long}..........
Clip, front (3 7/8"x2 1/2", 1/2"-20 thread)... s
Nut (1/2°-20 HeX.). .. ...ovveeenin e
Lockwasher (27/32" O. D.-1/2" 1. D.x1/8" thick).
D, TR o oo commmmmmmns wasm s s s
Nut (5/B%18 BUeX: )i oni v i wadish e Shanngs o
Lockwasher (1-1/32" O. D.-5/8"1. D.x1/8” thick).
Cliptiebar, rear..............ccooiiiiiieeninnnnn
BEOIL, ..o a0 0,00 50 ST e B s S 2
Shackle link, front spring (assembly sold only)... 2
Shackle link, front spring (assembly sold only)... 2
Front spring shacklebolt........................ 6
NUE (5/8"-18 HeEX.): supss swemps ssaren sumes s e ss 6
Lockwasher (1-1/32” O. D.-5/8” 1. D.x1/8" thick). 6

Lo o

R INNN

W G0 00

Clip plate, front. .. ................. 2
Bumper, rubber, front... o 2
Bumper reinforcement. ......................... 2
Seat liner, front....... T SR AV I R AT 4
Seat IINer Lo aumns tousan Sumes sREEs boris o S s 2

Price

Each
22.50

To avoid any error in obtaining correct parts, prefix all part numbers with model number.

8-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

8

Drawing
No.
34399
22614
12627
35458
34398
34401
12613

- 52x5223

36019
{42x4226
36x36340
37424
75x75181
17x1718
37x3711
41x4152
36086
37753
37754
37825

37427
37826
37442
37443
37434
37433

Drawing
No.
38151

35343

35317
35344
35350

35345
35342
42x4251
37x3726
35349
39x3916
52x5223
33609
37x3714
42x4231
35347
37x3716
42x4251
35346
38152
35341
38155
35305
37x3726
42x4251
33620
33625
33626
33621
35348

For instance:

903
203~

834-5

833-1
I\: J
|
837 833
833-2
<yl
»
845

904 | 803-4

PLATE No. 3

REAR AXLE

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 6‘)-_616. It is also necessary that you give us car number,

9



PLATES No. 3 AND 4

896
REAR AXLE
No.
Part No. Name of Part per Price  Drawing
Car Each No.
801 Unit, complete...............c.oviiiiinninnn... 1 450.00 47525

803-1 Housing, complete, with brake support..........
803-4 Housing and differential carrier gasket........ ... - 810
832 Brake cam shaft, left 4.00 37512

1 50.00 Assembly
} 36

832-4 Brake cam shaftcollar................. ... .. ... .. 2 .25 37507
2
2
1

Cotter pin (3/16"-2").................... 05 52x5235
832-8 Brake cam shaft grease cup and tube .50 36873
833 Brake cam shaft, right,. . ........... 4.00 37511
833-1 Brake cam shaft bushing in spider (1-1/4" O.

1. D.x1-1/2" length—Nigrum).................. 2 95 37505
833-2 Brake cam shaft bushing in carrier (1”7 O. D.-3/4”

I. D.x1-1/2" length—Nigrum)..................
834 Brake shoe, half lined...........................

.65 35445
4.50 37487

834-5 Brake shoe bushing. ........coe;ovses somes cneen sus .35 36875 857-2
835 Brake shoe lining (16-1/2"x2"x3/16”).............. .65 37486 B
837 Brake shoe hinge pin............................ 75 37506 9é0"l

Nut and lockwasher (5/8”-18 Hex.)............. 866~ A 920-I

838-4 Brake shoe end fitting plate.....................

2
4
4
2
Rivet (No. 9x5/8" Copper)...................... 24 .05 90x9026
2
2
4 35408
4

37x3716
05 {42x4251

Bolt, nut and lockwasher (1/2"-20x2-5/8" Hex.). 10 ggggﬂ
|42x4231
4 " 35401
838-5 Brake shoe end fitting plate shim................ .15 E 36853
(36872
839 Brake shoe contracting spring. .................. 2 30 33732
845 Brake cam shaftlever............................ 2 1.25 37513
Bolt, nut and lockwasher (5/16"-24x1-3/4" Hex.) 2 .10 g;g;ﬁ’
142x4228
Key (No. 9 Woodruff).......................... 2 .05 47x4718
17x1768
Adjusting stud, nut and lockwasher (5/16”-24x3" 2 A5 [37x3711
e v oaimn, 55 195, B8 0000 08 s e o i e visnss 142x4228
845-1 Brake cam shaft lever release spring, right. .. ... .. 1 25 37509
845-3 Brake cam shaft lever release spring, left . .. 1 .25 37510
847-6 Pinion bearing spacer..................... o i .50 35446
848-1 Pinion bearing retainernut..................... 1 1.00 37502
848-2 Pinion bearing retainer nut lock wire......... ... 1 .05 37501
849 Pinion bearing, rear (Gurney No. 309)............ 1 6.75
849-1 Pinion bearing adjustmentcup.................. 1 2.50 37490
849-2 Pinion bearing, front (S. K. F. No. 2307) May be
substituted by No. 6307 H. B. Monarch with 2
spacers (37529 and 37530)....................... 1 7.60
851 Propeller shaft assembly (Spicer Mfg. Co.)....... 1 25.00 37524
Propeller shaftonly............................. 1 18.00
*Propeller shaft universal joint end yoke......... 2 3.50
*Propeller shaft universal joint sliding yoke...... 1 5.00
*Propeller shaft universal joint cross yoke........ 2 1.70
*Propeller shaft universal joint cross bushing.... 8 .40
*Propeller shaft universal joint cross bushing lock
2 S 4 .10
Propeller shaft universal joint casing, inside. . ... 2 1.00
Propeller shaft universal joint casing oil plug.... 1 .10
Propeller shaft universal joint casing, outside.... 1 1.00
Propeller shaft universal joint casing packing.... 1 .20
Propeller shaft universal joint casing locknut.... 1 .75
Propeller shaft universal joint dust cap.......... 1 1.00
Propeller shaft universal joint dust felt...... ... . i .20
Propeller shaft universal joint dust felt washer... 1 .20
orrect parts, prefix all umbers with model 7 5
R i b A s e e i T g 'LATE No. 4 REAR AXLE

10 To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
) 68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

11



A-855

869-4

871-1

873
875
877
879

881
881-2
881-4

887
888
889
890

892
893

894

‘To avoid any error in obtaining correct parts, prefix all part numbers with model number.
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

PLATES No. 3 AND 4
REAR AXLE—Continued

No.
Name of Part per Price
Car Each

Propeller shaft assembly (Universal Products Co.) 1 25.00

Propeller shaftonly. ............................ 1 20.00

*Propeller shaft universal joint ball housing. . ... 2 8.15

*Propeller shaft universal joint ball housing. . ... 4 75

*Propeller shaft universal joint ball pin.......... 2 .50

*Propeller shaft universal joint boot............. 2 .50

*Propeller shaft universal joint gasket. ... .. ..... 2 .30
No part numbers have been assigned to above

parts as it is advisable to return complete assem-

bly when any amount of repairs are necessary.

This listing is for your convenience.

*Parts so designated are carried in stock by us.

Driving flange (Universal Products joint)......... 1 5.25
Bolt and nut (3/8"-24x1" Hex.)................. 6 10
Cotter pin (3/32"x3/4") ..., 6 .05

Driving flange (Spicer joint)........... Rl e s 1 4.75
Bolt, nut and lockwasher (1/4"-28x7/8" Hex.)... 6 .10

PEBORE. oo, somsni, waosinh, waomiais SRS SO EHNEE & 1 15.00
Key (No. 5 Woodruff).......................... 1 .05

PRnion - QUSt FolC .o uus comnn covem suven sees pvam & 1 .15

Pinion dust felt retainer............ovvivineniens 1 10

Pinion dust felt retainer locking ring............ 1 15

PO 0G0 vossn songn vsnan sipes & Rais s s Svass & 1 .25

Drive shaft bearing (Timken No. 435-T).......... 2 5.00

Drive shaft bearing cup (Timken No. 4320)....... 2 2.40

Drive shaft bearing retainer..................... 2 2.50

Drive shaft bearing retainer felt. ................ 2 .15

Drive shaft bearing retainer felt washer.......... 2 .10

Drive shaft greasefelt........................... 2 .15

Drive shaft grease felt retainer................... 2 .10

Drive shaft grease felt washer.................... 2 .10

DIV BIATE, -« 000 vovan oo s5sme oo LW SRR 2 7.90

Drive shatt DL . . coon0 cnmny sesnm srams pa@e s & 2 .15
Washer (1-1/2" 0. D.-29/32" 1, D.x1/8" thick).... 2 .05
Key (No, 24 Woodrtfl). ... xww. o smos ssomimn wsmms « 4 .05
Cotter pin (1/8"x1-1/21long).................... 2 .05

Differential complete............................ 1 56.25

Differential case, right. . ........................ 1 10.65

Differential spider. .. .. ... coces prwis s smsis s 1 6.25

Differential equalizing pinion.................... 4 3.15

Differential equalizing gear...................... 2 6.25

Differential case, left............................ 1 7.50
Bolt, nut and lockwasher (5/16"-24x2-3/4"” Hex.) 8 .10

Differential bearing adjusting case............... 1 4.70

Differential bearing adjusting nut. .............. 1 2.25

Differential bearing adjusting nut stop plate. . ... 1 .20
Bolt and lockwasher (3/8”-24x1/2” Hex.)........ 2 .05

Differential bearing retainer... ... ............... 2 45

Differential bearing retainer lock wire. . ......... 2 .15

Differential bearing bracket, right............... 1 .80

Differential bearing case lock nut lock clip....... 1 .20
Bolt and lockwasher (5/16"-24x1/2" Hex.)....... 1 .10
Cotter pin (3/32"x1-1/2"long)..... ............ 1 05

Differential driving gear......................... 1 25.00

Differential driving gear bolt and nut.......... . 8 .15
Cotter pin (3/32"x3/4")..............c.iiii. 8 .05

Differential bearing (Gurney No. 213 or S. K. F.

PVBEATED Looovs somesionm ey mennon sy Bo FUEUES RIS 2 13.20

12

Drawing
No.

37518

37520
18x1864
139x3912

52x5216

37526
(16x1613

37x3170
142x4227

37481

47x4714

37497

37498

37499

37527

37485
37504
37515
37496
37495
37494
37508
33704
41x4159
47x4739
52x5223
Assembly
35422
35449
35438
35439
35421
(17x1767
{37x3711
42x4228
35430
35427
36805
{18x1810
142x4229
35428
36803
35424
36804
36838
42x4228
52x5218
35419
{36801
39x3912
52x5216

For instance:



2475

1204

1257 1272

(2 PIECES)
@} : (2 leECES
1208 1232 -

O @ 1219 g ﬁ g;‘;? M}' lm

0 1218 1220 1227 1226

[¥9]
\ 1251 1243~

T e
1245 1250

1239

PLATE No. 5 MOTOR AND MOTOR BRAKE

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

Part No.

1228

1231

1232
1233

1235
1235-1

1236
1238

A-1238
1239

1243
1243-1

1244
1245
1248
1250
1250-1

1251
1251-1

1252

1252-1
1252-2
1252-3

1254

1255
1257

1262

1262-1

12064
1270
1272
1273

T'o avoid any error in obtaining correct parts, prefix all part numbers with model number.
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

PLATE No. 5
Motor and Motor Brake Parts—Cont’d.

. No.
Name of Part 27 per Price
Car Each
Brush holder pigtail ............................. 4 .25
Screw (No. 10-24x3/8" round-brass). ........... .05
Washer (5/8” 0. D.-3/16” I. D.x1/16" thick-brass) 4 05
Bruah; catbom . o 1 ousieaws vk syems ss i o 3 8 .25
Screw (No. 10-24x7/8” round-brass). . .......... 8 .05
Bearing, commutator end (Hess- -Bright No. 6306) 1 6.50
Bearing retainer, commutatorend............... 1 75
Set screw (No. 10—24x3,/8” OB v smvmmases waren 1 05
Bearing spacing sleeve........................... 1 - 15

Bearing spacing sleeve...................... .00 1 “al§

Drawing
No.

Assembly

(36697-37203
BAIETR o 100000 EABAS LSBT L es EEEAY ERSDS be s de A 1 8.75 1 37209-37204
13720637205

Hub (With universal products joint)............. 1 5.25
Hub (With spicer joint)......................... 1 4.40
Brake @i i o oein se 5a vs v 5 SRR Eee 1 2.55
Bolt and nut (3/8"-24x1” Hex.)................. 6 .10
Cotter pin B/ S3/47) - cus s pow o5 sasman sxwsvsn 6 - .05
BB BIIOR o0 s1icin i, mimons S, SEssags AR S s 2 1.75
Brake shoe bushing (7/8” O. D.-5/8" I. D. x 1-1/8"
length—O. & S. oilless bushing). . ............. 2 .30
Brake shoe Hning., .. qo s ot wsmms mammss S 40 2 .80
Rivet (No. 9x5/8" copper)...................... 12 .05
Brake shoe 8pring... .. . v swwws swwes swowss @ v san 2 .05
Brake shoe hinge pin............................ 2 .40
Nut and lockwasher (9/16"-18 Hex.)............ 2 .10
Brake cam JeVer. .. . ..., «owus commn pames some s oms 2 .55
Taper pin (No. 3x1-1/4"). ...................... 2 .05
Brake cany |ever BOINE. ..o sowms stsm snwes sonds 1 15
Brake cam lever connecting rod.................. 1 .30
Brake cam lever connecting rod clevis............ 1 .15
Nut and lockwasher (5/16"-24 Hex.)............ 1 .10
Clevis pin (5/16"x1-1/16") ... ................... 2 .05
Cotter pliy 37320/ RN on nromen bmin bses 28 sa3 2 .05
Eamahatl. o o s s i e S G veaeg o b8 2 .50
Cotter pin (1/8"x1-1/2").......ccoviiiiiininn. 2 .05
Cam shaft bushing.............................. 4 1.00
e Y T ¢ T e enss s 2 40
Cam plate, in shoe. ....... P 2 .55
NUE (L2520 HOXE Y 555 5o rot miais S Taiied St his 2 .05
Cam shaft tierod.......... 1 15
Clevis pin (5/16"x1-1/16"). .o 2 .05
Cotter piny (3/327XN /27 oo vnmimn opmsh nom e sl 2 .05
Nut and lockwasher (5/16"-24 Hex.)............ 1 .05
SHhATTHEIT oo, v, s, s, sames FENE SRR 3y 1 28
Commutator cover (Two pieces)................. 1 .95
Screw and nut (No. 14-20x1-3/4" round)........ 2 10
Support bolt, front (U.)......................... 1 .25
Nut and lockwasher (5/8"-18 Hex.)............. 2 .10,
Support bolt, rear (5/8”-18x5-1/4" Hex.).......... 2 10
Nut and lockwasher (5/8”-18 Hex.)............. 2 10
Supporting bolt distance spacer, rear. .. .20
Motor head cover. .. .......ccoovunvnennn . | 3.45
Motor swivel block. . .............. .. ... ... | .30
Motor head cover gasket......................... 1 .20

15

37520
37221
37212

18x1864

139x3912
52x5216
37201

37202
36698
90x9026
37215
37213
37x3715
4254250
37210
50x5021
37222
37216
45x4512
(3733711
(42x4228
‘46x4612
52x5215
37217
52x5223
36699
37207
37214
37x3733
37208
46x4612
52x5215
[37x3711
142x4228

37527
37219

(36%361055

182x8220

. 37225
"o [37x3716

142x4251
36693

{37x37l6
42x4217
37167
36692
36695
36696

For instance:



PLATE No. 6
FRAME MEMBERS AND BRACKETS
No.
Part No. Name of Part per Price Drawing
Car  Each No.
1401 Frame member, right. . ......................... 1 25.00 37172
1402 Frame member, left..... 1 25.00 37173
1403 Spring horn, right front. 1 4.50 37164
1404 Spring horn, left front........... W | 4.50 37163
1405 Spring horn, rightrear.......................... 1 4.00 37162
1406 Spring horn, leftrear........................... 1 4.00 37161
1409 Cross member, first. ............ccooiiiiieinin, 1 2.50 37175
1412 Cross member, gusset, left. ..................... 1 1.00 37193
1412-1 Cross member, gusset, right..................... 1 1.00 37192
1415-1 Fender irom; front. ... coavs sviows pasen caman wwews s 2 1.95 37186
18x1820
Bolt, nut and lockwasher (3/8"-24x1-3/4” Hex.). 6 10 - 4 37x3712
' 42x4229
1415-2 Fender iron, Frear.............uuererornneinnennns 2 1.95 37185
18x1814
Bolt, nut and lockwasher (3/8"-24x1” Hex.)..... 6 10 37x3712
4 42x4229
1417 Cross member, 8econd : . vuovnis siwms cosms ss v s 1 2.00 37176
1418 Cross member gusset, right. .. 1 75 37182
1418-1 Cross member gusset, left............ ... vy B .75 37183
1420 Front spring bracket .. .. ... covis wowme vasps gowms 2 1.70 37166
1420-1 Front spring bracket bushing (1” O. D.-5/8" 1. D.x
1-3/4" length-bronze) . . ....................... 2 45 35317
1430 Cross member, third. ........................... 1 2.00 37177
1432 Cross member, fourth........................... 1 2.25 37178
1445 Cross member, fifth............................. 1 2.00 37179
1448 Brake countershaft bracket...................... 2 1.80 37256
17x1712
Bolt, nut and lockwasher (5/16”-24x3/4" Hex.).. 4 10 37x3711
. 42x4228
1449-1 Brake countershaft bracket bushing (1-7/16” O. D.
1-1/8" I. D. x1-1/2" length-Nigrum)............ 2 40 37254
1446 Cross member gusset, left....................... 1 75 37183
1446-1 Cross member gusset, right 1 75 37182
1452 Cross member, sixth. ......... 1 3.00 37180
1455 Cross member, seventh....................o0..., 1 2.00 37181
1457 Cross member gusset, right 1 2.25 37194
1457-1 Cross member gusset, left....................... 1 2.25 37195
1467 Rear spring bracket. ............................ 2 2.40 37165
1473 Running board bracket.......................... 4 .75 37187
1477 oIl 1ann s PERENRE. . e ovmuremsms mummy sameses wamsog 1 2.00 37188
1731713
Bolt, nut and lockwasher (5/16"-24x7/8" Hex.).. 2 .10 37x3711
42x4228
68-1510 LSRR DEACKEE, oy o wi swmomvis vuees e vie 1 75 33410
69-1510 LIConSe DEREKOE, . oo im s m i i s s 1 1.75 38554
1510-1 License clip...........oiiirimiieiiin 1 25 33409
1510-2 License clip bolt and lockwasher (5/16"-24x4-3/4" 17x1741
HLEX:) s tacmmmims soenmrs Shinae oRaal Sams G Sttt g 1 15 42x4228
1467 E L 1420
To avoid 2 i :
PLATE No. 6 FRAME MEMBERS AND BRACKETS e gt e b e i e
To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance: 17

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.
16



PLATE No. 7
CONTROLLER
No.
Part No. Name of Part per  Price Drawing
. Car Each No.
1601 Controller, complete. ........................... 1 75.00 37714
1602 BOttOm . . ... 1 1.15 37398
1605 I D Y T 1 .55 37388
1606-1: DEOn SHaTt . oo s v s swsge wemss S0 & 1 .50 37385
1606 Drum flange, left............................. ... 1 .65 37382
Dowel (9/32"x1" 1 2 .05
Wood screw (No. 10x1-1/4" Flat)................ 2 .05 54x54217
1607 Drum flange spring.............................. 1 .10 37384
Washer (1-1/8” O. D.-5/8" I. D.x1/32" thick).... 1 .05 4134192
1608 Pinfongear. .. ..........coiviuiiiiiiiniiiiiin. 1 .50 37376
Taper pin: (No: 21 o o5 inash svems Seems e 5 8 1 .05 50x5016
1610 DEAVING BEAT: svvnvans s v v sssgmpys e DRawy g 1 . 1.50 37389
Machine screw and lockwasher (No. 14- 20x3/4”
RO svstus s, i ionigs 4% wulamsy e yhews & 1 .05 36x36363
Dowel pin (3/16"x5/8"long).................... 2 .05 73x73209
1612 End bracket, right............................... 1 5.90 37393
1612-1 Drom Dearitg ... . wu wamnss swmus v suss e w s 2 1.00 37375
1612-2 Drum bearing set SCrew.......................... 2 15 37378
NUL (571624 HeX. )= sinwin shisnt wvias swiigd s & 2 .05 37x3711
1614 End bracket, left............. 1 2.15 37392
1614-1 End bracket bearing support 1 1.05 37397
" " 16x1647
) Screw and washer (1/4”-28x3/8” Hex.)........... 3 .05 {42x4227
1615 Drum flange, right. .« ...cooiieeiiaveinsinineis s 1 .75 37382
1617 BINger SUPPOL .. o cnvwimimn wisiep puows @smes swagas § 1 .65 37391
Machine screw and washer (No. 14-20x1-3/4" [36x361055
ROMAE) e s (s e e s 1R8SNS Smms & 2 .05 41x4152
1618 Segment oiling felt.............................. 1 .50 36720
1618-1 Segment oiling felt bracket...................... 2 .10 37395
1618-2 Segment oiling felt retainer...................... 1 .65 36795
(36x36345
Machine screw, nut and washer (No 10-24x1" J82x8218
BROVIIEY i o, sevorson. somsniis Soinns Sovsan S, s 2 .10 42x4226
41x4150
Machine screw, nut and lockwasher (No. 10- 36x36341
24x1/2"Round). ...t 3 .10 tszxszls
. 42x4226
1619 Ferrule for segment “E” and “F” ............... i o .80 36739
1619-1 Ferrule for segment “F’ and “O0”............... 1 .80 37704
1619-2 Ferrule for segment “N’’ and “P’............... ¢ .90 37705
1619-3 Ferrule for segment “M” ... ... ................. 1 .80 37706
1619-4 Ferrule for segment “M”........................ 1 .95 37707
Wood screw (No. 8x3/4” Flat).................. 13 .05 54x54183
162128 SEPOHOIE TP ierveuss ronses. suattinass 5aussss sssoaads WH s ssEse 1 .65 36727
1621-8 Segment “BY, .. .. 00 cosios Vs s 59 BN seey 1 .90 36728
1622-1 Segment ““W . uoomurn s o w06 @ Fms 1 1.95 37700
1622-2 Segment “N” . . ... ... ...t 1 1.15 37701
1622-3 Segment SO . o Dyewiaae s w5 SEY e JEET 1 70 37702
1622-4 Segment “P". .. ouuss cuves o vivnsswwan veomone sw 1 .60 37703
Machine screw (No. 10-24x1/2" Flat)............ 16 .05 36x36641
1623 Speed StOP IeVer s za: s sunion pwsw e wvis o 1 1.50 35862
18x1820
1623-2 Speed stop lever bearing bolt.................... 1 .15 g’;ﬁgg
37x3712
1624 Speed stop lever spring. . ........................ 1 .10 37722
1624-1 Speed stop lever sprmg adjusting stud. .......... 1 .20 35868
1624-2 Speed stop lever spring adjusting stud wing nut.. 1 .25 gzigg
1627 Speed stop lever rollerand pin................... 1 1.00 34121
36466
Nut and lockwasher (No. 14-20 Hex.)........... 1 .10 ‘i;ﬁ;ig

_To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instanc. *
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

18

.
1736 1736~

O |605

1750-2 1639

1618 -2 1615 1606

1735

q = 1624-
1634 16342
=
) 1678
Wi C 1624
1607 1634-3

1605-1

1623 e

| 16

=g
27

Wt
oG %
1733 = R 1724-1 1725-1
—cen 1622-3 s
1622-2 1622-4
B 727 1724
16121 B2e

= 1675
1612-2 it
‘ 1704 1705 1729
{ : ‘ : Q} VJJ ‘ e 1760
o /’ . B
llo-1  1619-3 1679 1619-4  1619-2
16371
1760~
1637 @ gy W . ;
1638 1649~ ; m
9-l 1649-2 1649 @
1755-1 1755

et
1753 1752 650

1618

PLATE No. 7

CONTROLLER

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

19




PLATE No. 7
CONTROLLER—Continued

No.

Part No. Name of Part per

Car
1634 Operating shaft. . .................cooveveeoo. ... 1
1634-2 Operating shaft bushing......................... 2
1634-3 Operating shaftcollar. .......................... 1
Cotter pin (1/8"x1-1/2"1ong)................... 1
1635 REVETSE JOVOT: ey v susiamim, srisssas i S6 e 1
1635-1 Reverse lever bushing................... .. ... ... 1
1637 Reverse Contaet: :; vvows 95055 65 000 b ssns 1 snes 1
1637=1. Reverse CONTACE. «v vox wx vumres 23 prewsss Swaes S o5 1
Screws and washers (No. 10-24x3/4” Round).... 4
1637-3 Reverse contact wire, long....................... 1
1637-4 Reverse contact wire, short...................... 4
1638 Reverse lever insulating bushing................. 1
1639 Reverse lever insulation. ........................ 1
1649 Lerminal, SINGLe::: i, vk siieas 0 snieiiis sle Shiemss a5 aiiiet 6
1649-1 Terminal, double, right throw................... 2
1649-2 Terminal, double, left throw..................... 2
Screw, nut and washer (No. 10-24x2" Flat) ... ... 10
Wood screw (No. 10x3/4” Flat). ... ... v 10
1652 I o T o SR . U]
Screw and washer (No. 10-20x1/2” Round)...... 10
1658 Wire terminal, CAPSE ... v conmnan swraen we powis o3 s 16
Screw and washer (No. 14-20x1/2” Round)...... 16
1671 Ratchet release rod lever bracket................. 1
A-1671 Ratchet release rod lever bracket................ 1
Nut and lockwasher (1/4"-28 Hex.)............. 1
Clevis pin (5/16"x1-1/6") . ...................... 1
CGotter pin (3/32"x1/2") vuvns o5 s 18 vvanG 99 94 1
1675 Ratchet release rod lever......................... 1
1678 Ratchet release rod lever roller and pin.......... 1
1704 COVEE conasins swas s 59 SRS 10 LIRS 1R OREYE 65 fis 1
1705 Coverlocking piece...............coovvvviivnnnnnn 2
Rivet (1/4'x1/4" Round)....................... 2
1705-1 Cover Iockm% piece shoulder screw............... 1
1720 REVErRE PEAAL. .cx weavvnss swsmsns s s ooy o5 wes 1
A-1720 Reversepedal................coiiiiiuiiiinnn, 1
1724 Reverse pedal parallel rod (with A-1725 pad only) 1
Qotter'pin (LAGTXL/2") . .connmimmn sos swmas 58 ganin 2
Washer (5/8” O. D.-17/64" 1. D.x3/64" thick).... 2
1724-1 Reverse pedal parallel rod bracket................ 2
1725 Reverse pedal footpad........................... 1
A-1725 Reverse pedal footpad........................... 1
1725-1 Reverse pedal foot pad hinge screw............... 1
A-1725-1 Reverse pedal foot pad hinge pin (%up ) .......... 1
B-1725-1 Reverse pedal foot pad hinge pin. i 1
1726 Reverse pedal hinge bracket..................... 1
Screw, nut and lockwasher. ................... 3
1727 Reverse pedal connecting link................... 1
1727-1 Reverse pedal connecting link adjusting clevis.... 1
Nut and lockwasher (5/16”-24 Hex.)............ 1
Clevis pin (5/16"x1-1/16") . ..................... 2
Cotter pifs 3738 1o vnvs i iy Ssaivns & 2

‘To avoid any error in obtaining correct parts, prefix all part numbers with model number.

Price
Each

.05
.05

Drawing
No."

37387
36394
37383
52x5223
37386
35343
37652
37651
(36x36793
4254226
41x4184
37717
37718
35718
37380
36736
36738
36737
[36x361103
82x8218
141x4150
54x54214
36741
[36x36811
(41x4178
67x6711
(36x36811
41x4178
‘37719
37720
(37x3710
142x4227
4634612
52x5215
37400
(36466
|34121
37x3710
(34125
37399
36383

37379
37677
38356
37364
52x5210
41x4178
38361
37361
- 38360
33936
38355
38393
37679
36x36
82x8221
42x42207
3768827
44x44
{37x3712
42x4211
46x4628
52x5212

For instance:

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car nymber.

20

Part No.

1729
1730

1731
1733
1735

1736
1736-1

1744

1750
1750-1
1750-2
1752
1753
1755
1755-1

1760
1760-1

Part No.

1901
1902
1903
1904

1904-1
1906
1908

1912
1912-1

1912-2
1912-3
1913

PLATE No. 7
CONTROLLER—Continued

No.
Name of Part per Price
Car  Each
Reverse pedal hinge pin......................... 1 .10
Reverse idlerlever............................... 1 .65
Taper pin (No. 2x1"long)...................... 1 .05
Reverse idler lever shaft. .................. ... ... 1 .70
Reverse idler lever shaft spring......... 1 10
Reverse idler bracket.................... O | .90
Stud and nut (5/16"-24x4-1/4") 1 .05

Reverse operatingrod........................... 1

Reverse operating rod adjusting clevis. . wEss e A

Clevis pin (5/16°x1-1/16")...................... 1

Cotter pin (3/32"x1/2"). ... ......ciuiuii .. 1

OPCTACING TEVETE vy s s S B8 SSR7SE 55 S0 1

Key (No.5 Woodrufl). . ........................ 1
CULOME AT 0 .. s s bt fnagasmons sisinias, siioins 1 1.05

Cutout arm bushing 1

1

1

1

1

1

Cutoutarmcollar.................... :15
Cutout contact .65
Cutout contact rivet 10
Cutout contact insulation .10
Coutout contact insulation bushing .10
Cutout blade and terminal, R. H................ 1 1.30
Cutout blade and terminal, L. H................. 1 1.30
Machine screw and washer (No. 10-24x1-7/8"
ROUNJ.. ... s wrmiomiss s s snm aosameiessss 4 2 .05
PLATE No. 8

CONTROLLER MAST

No.

Name of Part per Price

: Car  Each

Controller mast 1 6.25
Handle...... ... 1 1.05
Handle Srip v oy syaumss arivmss SaEsi e i s § 1 .50
Handle hinge pin 1 .55
Ball (3/16” Standard).......................... 1 .05
Handle hinge pinnut. .......................... 1 .25
BracketSUPDOL i i s Semets-womesis & 1 3.65
Spring. ... ... .. 1 .10
Washer (1-1/4” O. D.-25/32" 1. D.x1/8" thlck). T .05
Lower bearing race—conical..................... .25
Lower bearing race—cup........... R S BRI 2 .25
Ball (1/4” Standard)................. .. Co. .05
Lower bearing dust felt..............., .. 5 7 .10
Lower bearing dust felt washer .10
Lower bearing adjusting nut. ... ................ .75
Bolt and lockwasher (5/16"-24x1-3/8" Hex.).. ... 1 .10

‘To avoid any error in obtaining correct parts, prefix all part numbers with model number.
68-201; 68-2430 69-1252; 69-616. It is also necessary that you give us car number.

21

Drawing
No.
46x4615

37686
50x5016
37685
37687
37680
{27x27
37x3721
3769311
34195
46x46
52x5212
3739015
47347
3739614
35343
37729
12829
12827
12825
12828
<37394.
37653
37394
137654
[36x361063
141x4150

Drawing
No.

37670
37667
34105
37672

37673
37423
37662
41x4158
37659
37660

37661
37663
37656

(17x1738

14234228

For instance:



Part No.

1936
1937

1938

1940
1945

1946
1947
2001-1
2020

2035
2036
2039

2040
2041
2056

Part No.

2105
2106-2

2107
2108
2108-4
2108-5
2109
2109-1
2109-2

2110

2110-3
2110-4

2110-5

2115
2115-1
2115-2
2117
2117-2
2128

2128-1

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance

PLATE No. 8
CONTROLLER MAST—Continued

No.
Name of Part per Price
Car Each
Horn push button............................... 1 .65
LockeWith Ke¥s: . .. couorias v w5 46 9561005 18 50 1 2.50
Screw (No. 4-36x3/8"flat)...................... 1 .05
LOCK PIBTON i e s e s syt vé lassce@s 4 RO | 15
Screw (No. 2-56x3/4" flat)...................... 1 .05
LoCR DOLE.. ......cocc simmmmosnross S GEREISS 68 BVERAERE 15 e 1 40
Upper bearing. ... voovwin oo samns i v woanessei w2 s 2 45
Ball(Standand. 14" v o i v s s e e 13 .05
Upper bearing adjusting nut. ................... 1 .70
Body bracket .« o gpssiin o guvgs B o8 Bemoems wi o 1 .75
HOLI WITE Y€ i wuicviaso s s sovasuwsions a5 essmeraomsass o3 @it 1 .05
Lower lever. . .............uiiiiiiunonnauanann 1 1.75
Bolt, nut and lockwasher (5/16"-24x1-5/8" Hex.) 1 .10
Operating rod—from mast to controller......... 1 2.50
Operating rod - only.. ..o v svees e s ovens @ s 1 1.30
Operating rod adjusting socket.................. 1 1.15
Nut (1/2-20 HeX.) . ..o 1 .05
Operating rod adjusting socket plug............. 2 .50
Cotter PInt (3/32°X1 )i vvn s soompmwisvn wiwesms v o 2 .05
Operating rod adjusting socket plunger.......... 2 40
Lockwasher (13/32” O. D.-1/4" 1. D.x1/16" thick) 2 .05
BAlLAE00 . cui oo 35 55 S8 sl 00 JOTHBa 8 BEERWE § 2 .40

PLATE No. 8
BRAKE CONTROL

No.
Name of Part per Price
Car Each
TOGCTETEES vy v sz o wouscsss 45 e SwavEenite 25 MBS 1 5.50
Foot Jever return Spring. . . ................... ... 1 .30
Washer (1-1/2” O. D.-7/8" 1. D. x1/8" thick)..... 1 .05
Foot lever—cutout. . ............cooviiniiinnann.n 1 4.40
B 1EVBEBINEIE o s sy v oin Sbedeh el 4 Binaimad 1 1.00
Foot lever bushing . . ............................ 2 .95
Pant 1eVer BPACeE cu:x v v auwiy o 5% semaasio & Embes 2 .10
Foot lever return spring—cutout. . .............. 1 .10
Foot lever return springrod . .................... | 15
Foot lever return spring washer.................. 1 15
Cotter pin (1/16"x1/27) . ... ... ..ot 1 .05
RATCHEE BEYEE . s vy, won dmmaanss o5 sommmsiesss s vl 1 2.25
Key (No. 6 Woodruff).......................... 1 .05
Bolt, nut and lockwasher (5/16”-24x1-5/8" Hex.) 1 .10
Ratchet leverroller......................ooveoinn 1 15
Ratchet lever roller pin.......................... 1 .15
Nut and lockwasher (1/4"-28 Hex.)............. 1 .05
Ratchet lever, connecting link................... 1 1.85
Cotter pin (3/32"x3/4") ... 2 .05
Ratchetlevershaft.............................. 1 .50
Ratchet lever shaft bushing. .................... 1 .50
Ratchet lever shaft bushing. .................... 1 . D5
OO ONE SWALCH IBVBE. < xnpons s mm sommipn vaos 1 1.90
Cutout switch lever bushing..................... 1 20
RACHEE A OB i v do s iman Sn nee s i wisssis 46 o v 1 .75
Cotter pin (3/32"x1-1/2"). ..., 1 .05
Ratchet operating lever.......................... 1 .90

Drawing
No.

35575
37664
36x36580
37669
36x36113
37668
37657

37658
37425
37671
37655
(17x1719
i37x3711
42x4228
37678
37682
36489

Drawing
No.

37280
37289
41x4159
37266
37259
35608
35655
37269
37271
37270
52x5211

<37x3711
42x4228
34126
37279

{37x3710
42x4227
37272
52x5216
37273
37275
37274
37268
37278
33945
52x5218
37265

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

22

2217

2215
) =
2206 2207

2260
2106-2
21092 2130-2 i
i wwwwwe o ©
o 2109 2117-2
2108-4
Y (i
=g J - g
2110-5 2108-5 G e
froihsesdesmm )
2108
e 2117

w O pramvs P
2115-1 2115
2128+
(0]

@
2129-2 s L aahs
2109+ = 2210~
e .
2245

2311 ,
| 2241 o0 Y 2230 T

| 2130
2132 el £

' 231071 i
PLATE No. 8 CONTROLLER MAST—BRAKE CONTROL

T'o avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:

68-201; 68-2430; 69-1252;

69-616. It is also necessary that you give us car number.

23



Part No.

2129-2

2129-3
2130

2130-1
2130-2

2132
2132-1

2149

2149-1
2151

2205

2206
2207
2207-1
2210
2210-1
2215

2216
2217
2218
2230
2241

2241-1

2245
2246
2260
2310

2310-1

To avoid any error in obtaining correct parts, prefix all part numbers with model number.

PLATE No. 8
BRAKE CONTROL—Continued
No.
Name of Part per Price  Drawing
Car Each No.
(17x1720
Bolt, nut and lockwasher (5/16"-24x1-3/4" Hex.) 1 .10 {37){3711
42x4228
Ratchet dog release shaft and lever. .......... ... 1 1.20 37267
Washer (15/16” O. D.-17/32" 1. D.x1/16" thick).. 1 .05 41x4155
Cotter pin (3/32"x3/4"). ... 1 .05 52x5216
Ratchet dog release shaft bushing. ............ .. 2 .20 35723
Ratchet dog velease 10d. ... ox v sum avmwvews vus 1 40 37282
Ratchet dog release rod spring (10 turns)......... 1 .10 37694
Ratchet dog release rod spring (6 turns).......... 1 .10 37726
Washer (9/16” O. D.-9/32" 1. D.x1/16" thick).... 4 .05 41x4151
Cotter pin (1/16"x1/2")................ccoou.... 2 .05 52x5210
Clovis fln (3 ATXNT IR . . ovvivvins cosassvs @ 1 .05 46x4611
Cutout switch operating rod..................... 1 1.20 37283
Cutout switch operating rod clevis............... 1 .25
Clovis pli (816K ~1/167) . csosns wwnvnmmnvs vasivas 1 .05 4634612
Cotter pin (1/16"x3/4"). ... .. 1 .05 52x5211
FIOOT PIATE sy vnmiss Gommi e St i 5 2 45 35740
Sevew (No. TOX5 /B BRE)...c s womms weesien s s 8 .05 54x54213
Floor plate dust felt............................. 2 .10 36644
Ratchet dog release shaft spring................. 1 .10 37281
Screw (No. 10-24x1/2")round).................. 1 .05 36x36341
Motor brake operating lever..................... 1 1.40 37695
(17x1738
Bolt, nut and lockwasher (5/16"-24x1-3/8” Hex.) 1 10 {37x3711
(42x4227
Motor brake operating lever shaft............... 1 15 37690
Motor brake operating lever bracket............. 1 95 37689
Motor brake operating lever bracket bushing..... 2 .15 35723
Motor brake operating rod, long................. 1 .65 37692
Motor brake operating rod, short................ 1 .40 37691
Motor: brakedAIer . i s i Sova a5 1 1.65 37696
Bolt and lockwasher (5/16"-24x1-1/4" Hex.). . ... 1 .10 {gﬂgg
Motor brake idler bracket. ...................... 1 2.15 36358
Motor brake idler bolt........................... 1 .50 36362
Motor brake idler bolt bearing................... 2 .65 36504
Brake rod—foot lever to countershaft............ 1 .35 37255
Brake lever—for rear brakerods. ................ 2 1.65 37257
Key (No. 9'Woodrtfl)...x runns snaan swvais ssansis 2 .05 47x4718
(18x1821
Bolt, nut and lockwasher...................... 2 .10 4[37x3712
42x4213
Brake lever—countershaft....................... 1 1.50 35731
Key (No: 9°WoodrufE) .. ounsy wiwmnn saents snmis s 1 .05 47x4718
18x1821
Bolt, nut and lockwasher (3/8"-24x1-7/8"” Hex.). 1 .10 37x3712
42x4213
Brake rod, rear—countershaft to cam shaft...... 2 .50 35741
Brakexod CleviS. s vivms saiams s e Wamni wiee s 3 .30 45x4512
Nut and lockwasher (5/16"-24 Hex.)............ 3 05 {i;ﬁgéé
COOBTERERATE . vou: voun s Bveessss Boren s3EwE 5 1 1.25 37258
Ratchet HoUBING . ... soron s s s s i o0 ieo 1 4.00 37261
J17xl7l2
Bolt, nut and lockwasher (5/16"-24x3/4"” Hex.).. 4 .10 37x3711
(42x4228
Bolt and lockwasher (5/16"-24x1-1/8" Hex.)..... 1 .10
Ratchet housing reinforcement.................. 1 35 37284
17x1711
Bolt, nut and lockwasher (5/16”-24x5/8” Hex.).. 2 .10 37x3711
42x4228
Bolt and lockwasher (5/16"-24x1/2" Hex.). ... ... 2 .10 1133353

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.
24

For instance:

2402
2405
8 et 2409
<j> 2408
2406
2402-1 o
) 2462
2407 ﬁ
o ] 2463
2538 m
2455 2403
TR
2537 e
— fﬁ
2526
2525
- [ —
2424
2430 2437 2424-1 2450

PLATE No. 9 WIRING—METERS

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

25



Part No.

2311

2312

2315

Part No.

2401
2402
2402-1
2403

2405
2406
2407
2408

2409
2423

2424
2424-1
2430
2437

2450
2455

2458
2462
2463
2500

2525

2526

2537

2538
2540

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. Itis also necessary that you give us car number.

PLATE No. 8
BRAKE CONTROL—Continued

No.
Name of Part per  Price
Car  Each
Ratchet housing top cover....................... 1 .10

Screw and lockwasher (No. 10-24x1/2" round)... 4 .05
Ratchet housing bottom . . ...................... 1 1.25

Screw and lockwasher (No. 10-24x5/8" round)... 4 .05
Foot pedal stop bracket. . ....................... 1 40

Bolt and nut (5/16"-24x1-7/8" Hex.)............ 2 .10

PLATE No. 9
WIRING

No.
Name of Part per Price
Car Each
Resistance complete............................. 1 3.75
UIME G, oo oo vRpmys s anEns e oD e WA st s 1 1.15
Unit reinforcement. .. i sopssimn sses sk v 1 .10
TROEIIIN AL r. wovoa s susme srom e R faane 5 2 40

Screw (No. 10-24x3/8" round). ................. 4 .05
Terminal washer—iron.......................... 4 .05
Terminal washer—mica......................... 4 .05
Terminal insulation bushing.................... 2 .10
Terminal binding post. . ........................ 2 .05

Nut and lockwasher........................... 2 .05
IR v o v s S R NN PP 1 1.05
Light Tuse bIock: .oy snys pemesmmasins s 1 5.00

Screw (No. 14x1-1/4"round). .................. 2 .05

Screw (No. 14x1-1/2"round). . ................. 2 .05
Light fuse (5 amp.-250 volts) . . ................0. 8 .15
Light fuse (15 amp.-250 volts).................... 2 .15
Charging receptacle...............coooieian. 1 5.00

Bolt, nut and lockwasher (5/16"-24x3/4" Hex.).. 3 .10
Charging receptaclecap......................... 1 .15

Screw, nut and lockwasher (No. 10-24x1-5/8"

TOUNM) o orcorsssmsmimsnis somemis soxiso, 8800w ST STOR NI v B .05
Chargiog PlOg: v vy v svmmmmsm s mrmes e 1 3.75
Meter—Sangamo ampere hour type M. S........ 1 20.00

Screw and washer (No. 14-20x7,/8" Fillister)..... 4 .05
Meter Dracket. . ... . oo siaiiit Peiiiee s pEss 1 1.25
Torminal T8 o ooscammomeans Grmemmemang mry s 2 .15
TermINal—taPer. : i v st vt s s 1eews .10
Klaxet horn........... ... i 8.00

Bolt, nut and lockwasher (5/16"-24x3 /4" Hex.).. 2 .10
Chassis wiring cleat—1 No. 1 wire. . ............. 4 .10

Screw and nut (No. 14-20x1/2" round).......... 4 .05
Chassis wiring cleat—2 No. 1 wire. .. ............ 1 .10

Screw and nut (Ne. 14-20x1/2" round).......... 1 .05
Body wiring cleat—4 No. 14 wire................. 16 .05
Body wiring cleat—6 No. 14 wire................. 6 .05

Screw (No. 6x3/8" round)...................... 6 .05
Motor cable bracket..................coviiinaan 1 .10

Screw (No. 10x1” flat). . ........................ 2 .05

26

Drawing
No.

37277
(36x36341
14254226

37260
[36x36342
142x4226

37169
(17x1743
137x3711

Drawing
No.
37224
37383
37362
36760
36x36340
41x4181
36758
36757
17x1746
(37x3711
142x4228
37698
35506
78x78181
78x78182
35580
35579
35501

35589
(36x361058
184x8418

35501

37123
[36x36514
|41x4111

37089

1035

67x6711

35153
(17x1712
{37x3711
|42x4228

35510
[36x36811
848420

35563
[36x36811
184x8420

12263

35540

78x7852

38255

54x54216

Part No.

2705
2705-1
2706
2707
2708
69-2720

69-2721
69-2722

68-2730
68-2730-3
68-2735
68-2735-1

68-2800

68-2875
69-2875
2920
68-2931
69-2931
2931-1

2936-1

2937
68-2938

2939

2940

2941
2941-1
2944
68-2946
69-2946
68-2946-1
69-2946-1
2947

68-2947-2
69-2947-2
68-2947-3
69-2947-3

2948
2948-1

PLATE No. 10
BODY FITTINGS

Name of Part per Price

Car Each

Battery hold down, 4 tray. ...................... 2 .65
Battery hold down, 3 tray. ...................... 1 .45
Battery hold down, 2 tray. ...................... 2 40
Battery hold down, 1 tray....................... 4 .30
Battery hold down wing nut..................... 9 .05
Corner seat bracket.............................. 1 .95
Screw (No. 12x1-1/4" Flat). .................... 4 .05
Bolt, nut and lockwasher (3/8"-24x4-3/16" Hex.) 1 .15
Clorner seat framie. .« .owumomins siwe saimradsimiins o 1 4.40
Corner seat bottom. . . .......................... 1 .75
Carriage bolt and nut (1/4"x1-1/4" long)........ 2 .10
Screw (No. 10x3/4" Blat) . .sowi saws st sianes 4 .05
Window regulator handle........................ 2 1.25
Window regulator handle screw.................. 2 .25
Window regulator, right, complete less handle... 1 10.00
Window regulator, left, complete less handle..... 1 10.00
Bolt, nut and lockwasher (1/4"-20x2-1/2" Step). 4 .15
CUFATHTON oo smsm vagpmimas s s B e ms 2 .90
Screw (No. 5x5/8” Oval-Nickel)................. 4 .05
Front window weather strip (34-7/8" long)........ 1 .80
Front window weather strip (39-3/4" long)........ 1 .80
Lighting switch, 3 gang special . ................. 1 3.35
Hood hold down clasp, front..................... 1-2 .90
Hood lid clamp assembly, front............... ... 4 2.50
Hood hold down clasp, rear...................... 2 1.15
Rivet (3/16°x5/8° BULLON) .. o v s s sammaswmnne 9-15 .05
Hood hold down hook bushing................... 3-4 .30
Hood hold down hook spring. . .................. 34 .10
Hood hold down hook only, front................ 1-2 .20
Hood hold down hook only, rear................. 2 .20
Nut (1/4"-28 Hex.)............ 4 .05
Front window hinge. . .30
Screw (No. 6x3/4" O .05
Front window fastener, right.................... 1 1.55
Front window fastener, left...................... 1 1.55
WRTGW HIE DIATR. . ocoere s sommmommnnims exsermsom 1-3 .50
Front window throwout, right................... 1 3.50
Front window throwout, right. .................. 1 3.50
Front window throwout, left..................... 1 3.50
Front window throwout, left. ................... 1 3.50
Front window throwout bracket................. 2 .70
Front window throwout arm, right.............. 2 .95
Front window throwout arm, right.............. 2 .95
Front window throwout arm, left................ 1 .95
Front window throwout arm, left................ 1 .95
Screw (No. 5x1/2” Oval-Nickel)................. 4 .05
Front window throwout adjusting screw......... 2 .45
Front window throwout adjusting screw washer.. 2 .10
Screw (No. 4x1/2” Flat-Nickel)................. 2-6 .05

To avoid any error in obtaining correct parts, prefix all part numbers with model number.

27

Drawing
No.

36248
65x6511
65x6510
62x6211
66x6610
38326
54x54247
18x1856
37x3712
42x4229
33615
33614
33616
53x53113
54x54214

37908
37907
{38x3810
42x4229
37943
77x7742
37925
37971
37142
34507
38607
37916
48x4817
35996
12514
37903
37789
37x3710
36132
76x7683
37918
37917
36645
36576
37982
36575
37981
36573
136572
36125
36126
36125
36572
36125
36126
36125
77x7741
36574
36124
55x55132

For instance:

68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.



2940 2708

2705

&—7
T

M 2703 2703-3

2966-|

2967
68-2800

2947-3

2947-2
2956
‘ ®
™) 2948-1
2968
? Lah] T
2960 & 2706 2948
| 68-2938
5 e 2972
—] 2966
| 2936
, /{ ;
2875 29317 o

68-293| 2707 69-2721 69-2720

PLATE No. 10 BODY FITTINGS

To avoid any error in obtaining correct parts, prefix all part number with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

28

PLATE No. 10
BODY FITTINGS—Continued

Part No. Name of Part per Price Drawing
Car Each No.
2955 Door lock; TI8t. . i vina s v nams 1 4.70 37752
2956 Door lock, left....... ... ... .. ..., 1 4.70 37751
Screw (No. 6x1/2" Round)...................... 4 .05 78x7853
Screw. (No.'Bx5/8" BIat):« s s uns vvns vesmsmaus 6 .05 54x54182
68-2957 Doorlock handle............... ..., 2 5.65 37914
68A-2957 Door lock handle. ... v miiesomvismmss o 2 5.65 37952
69-2957 Door lock handle................................ 2 5.65 37965
2960 Door lock inside lever.................. ..., 2 .65 34476
2964 Door lock handlenut . .......................... 2 .20 34497
2965 Door lock handle nut washer 2 .05 34494
2966 Rear window lock. ............ 1 .65 34473
Screw (No. 4x1/2” Flat)...... 2 .05 54x54133
Screw (No. 6x5/8" Flat)............c.ccooiiunun.. 2 .05 54x54154
69-2966-1 Quarter window hold in assembly. .............. 4 2.75 38605
2967 Door lock inside lever bracket. . ................. 2 .50 34485
Scrow (No. 7X5/8" FIAL) ..cccovo 505 vimin sosmwissismmiossress 4 .05 54x54168
2968 Door lock inside lever nut, acorn................. 2 .20 34480
2972 Rear hood anti-spreader socket.................. 2 .15 36646
Screw (NO: 9X7/8" FIAC).w.v.cu s sasavw sspsineans ez 6 .05 54x54200
2973 Rear hood anti-spreader bracket and dowel...... 2 .30 gggﬁg
Screw (No. 9x7/8Y FIAt) . . vocvnuvnwais axpasians 6 .05 54x54200
2975 Door pull handle with hinge ............. o S 2 1.00
2975-1 Door pull handle hinge only (specify trimming to
beusedonhinge)............... ... 2 .25
PLATE No. 11—BODY FITTINGS
2081 Head HERE. ..\ o et 2 8.50 {ggggg
2981-2 Head light rimand glass. ....................... 2 2.50
2981-3 Head lightlens. .. ..., 2 .50
2981-4 Head light lens retainer............. — .20
2981-5 Head light lens retainer locking ring....... v 12 .25
2982 ‘Pall Tamp, cOMPICLR. ... cvrmwvmmus e e e rpesmmami 1 6.25 33408
Bolt and nut (5/16"-24x1-3/8" Hex.)............ 1 10 {f;’g;};
2982-1 Tail lampruby glass..............cooooeeiainnn. 1 .50 33390
2982-2 Tail lamp ruby glass lockwire.................... 1 .05 33407
2982-3 Taillampreflector................ccovvvrnnnnnn.. 1 .65 33447, .,
2982-5 Tail lamp licenseclip.................ooviiinn. 1 .25 33409
Bolt and lockwasher (5/16"-24x4-3/4" Button).. 1 1 [{2xE8
Bolt and lockwasher (5/16”-24x6-1/4" Button).. 1 .10 42x4228
2982-6 Tail lamp lens gasket. . ......................... 1 .10 33438
2982-7 Tail lamp whiteglass. . ......................... 1 .30 33389
2982-8 Tail lamp socket. .. ......oovivuuurereeiaanninnns 1 .25 33406
2985 Head light bracket...............coovieienen.... 2 .60 37934
(27x2714
Stud, nut and lockwasher (5/167-24x2"). .. ..... 4 Jge 1AL
42x4228

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

29



2982

S
o
> 69-2994-1

69-2994

? ‘

3058

m (oo

69-2993

an
3059

(3

2053

3002

X

2998

69-3238-2

B _ B )
2982-8 2005 - ! 7
69-2995-1 ;,J <.
2990
2997 €= ] [ \; 3004 -1
69-2995 )
I 0 3005
Lt &, 2 3005-1
2996 2999 2999-i
69-3065 2975
68-3247
ﬂ
3256-1 69-3247
3055 .
2987-2
2987 ’
'q“: 3054
2985
68-2993
‘ i 68-2994
2985-4 2985~}
3
2259

6 I (‘n :
)
2993~ !

68-3239
€9-3239

PLATE No. 11

BODY FITTINGS—Continued

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

an

Part No.

2985-1

2985-2
2985-4

2985-5
2987

2987-2
2988

2988-1
2990

68-2993
69-2993
2993-1

68-2994
69-2994
69-2994-1
69-2995
69-2995-1

2996

2997
2998

2999
2999-1

3002
3003
3003-1
3004
3004-1
3005
3005-1

3008

3050
3053
3054

3055
3055-1
3058
3059
69-3065

3229
3235

68-3238
69-3238-2
69-3238-3
68-3239
69-3239

PLATE No. 11
BODY FITTINGS—Continued

No.
Name of Part per Price
Car Each
Head light prop, right........................... 1 1.15
Head light prop, left. ........................... 1 1.15
Head light propplate. . ......................... 2 .15
Stud, nut and washers (5/16"-24x1-7/8")........ 2 .10
Head light prop gasket.......................... 4 .05
Head light locking nut.......................... 2 .25
Cotter pin (3/3X'XLL/2") .. o0\ covnn sinsns vmesis since 2 .05
Head light locking nut washer—leather.......... 2 .05
Dome lamp—Iless bulb. ......................... 1 3.75
Screw (No. 6-32x3/8" Round.................... 2 .05
Dome lamplensonly............................ 1 2.00
Grabhandle.................................... 2 2.25
Screw (No. 14x1-1/2"Oval)..........ccuviieann 4 .05
Fronthood prop.......................ccccuuo.. 1 .65
Fronthood lid prop............................. 2 .45
Rearhood Joint - ... cowns oo aaiesi snisss e s 1 .40
Screw (No. 9x7/8" Flat)........................ 2 .05
Front hood propplate........................... 1 .20
Front hood lid prop bracket—on hood . .......... 2 .25
Front hood lid prop bracket—on lid. . ........... 2 .20
Heel board lock key............................. 2 .30
Heel-board 10€k: ...y, 7+ b s s svame s i 2 50
Screw (No. 8x3/4" Flat)........................ + .05
Door stop strap loop.............. 2 .25
Screw (No. 7x1” Oval—Nickel). .. 4 .05
Door stop strap hinge . .......................... 2 .25
Front window fastener catch.................... 2 .30
Screw (No. 5x1/2” Oval—Nickel)................ 4 .05
Front window glass support, right............... 1 .30
Front window glass support, left................ 1 .30
Screw (No. 8-32x3/8" Flat)..................... 2 .05
Rear window frame rest. . . . . 000 T Gl bt A el ieatn 2 .05
Door hinge, lower—right. . ...................... 1 1.25
Door hinge, lower—left.......................... 1 1.25
Door hinge, center—right. . ..................... 1 1.25
Door hinge, center—left......................... 1 1.25
Door hinge, upper—right........................ 1 1.25
Door hinge, upper—left. . ....................... 1 1.25
Screw (No. 14x1-1/4" Oval). 12-18 05
Screw (No. 14x1/4” Oval)........ ...12-18 05
Clock (Waltham 7-day with bracket)............. 1 25.00
Screw (No. 7x3/4"round) ...................... 4 .05
Rainshield, complete with hinge and throwout... 1 18.75
Rainshield glasssupport......................... 2 .25
Rainshield hinge................................ 2 2.00
Screw (No. 8x3/4”Oval)............... S st 6 .05
Rainshield throwout arm, right................. 1 .95
Rainshield throwout arm, left................... 1 .95
Rainshield throwout adjusting screw............ 2 .45
Rainshield throwout adjusting screw washer... .. 2 .10
Hoodlid handle................................. 2 .45
Screw (No. 5x1/2" Oval)vuis s vosss ssens v 6 .05
Hood JOIRE AN v mpmusersomin s S e 1 15
Screw (No. 8x5/8" Flat)........................ 2 .05
SCufl PIAYe o s sy sass su a0 6e ERee SV v 2 .75
Screw (No. 4x1/2” Nickel)...................... 16 .05
Front hood hinge. . ............................. 1 2.40
Front hood fastener bracket..................... 3 .25
Front hood fastener bracket wing nut........... 3 .15
Rear Hood BINEE: <. v svs i wivsin bhas sbman Sami ¥ 1 2.80
Rear hood MINGE.: o i: wwves s s wanisess S a5 1 2.80

Drawing
No.

137932
37936
37933
37936
37935
(27x2719
{42x4228
(37x3711
37939
37937
52x5218
37938
34539
36x36300

37915
76x76182
35993
37999
36619
54x54200
35957
38000
38601
36104
34451
54x54185
34482
77x7771
34510
37913
77x7741
37924
37923
36x36170
34519
35970
35969
35968
35967
35966
35965
75x75181
54x54281
36639
78x7869

36637
36636
76x7683
37962
37961

37042
77x7741
36981
54x54182
2159
54x54133
37770

37769
38313

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

31



Part No.

68-3245
69-3245
68-3247
69-3247

68-3248
3249

68-3255

69-3255
3256
3256-1

68-3258
69-3258
3259
3550
3551

3552
3553
3553-1
3555
3556
3557
3558
3559

3561
3562

3567

3568
3568-1
3568-2

3569
3801
3802

3805
3806

3809

3810

3815

To avoid any error in obtaining correct parts, prefix all part numbers with model number. For instance:
68-201; 68-2430; 69-1252; 69-616. It is also necessary that you give us car number.

PLATE No. 12

BODY PARTS—Hoods, Seats, Running Board

No.
Name of Part per
Car
Front 000 . . ....ooncmcomnin o s s syl S8 1
FrONT OO0 oo sompce tuperssstemmmspmaseisivn asin e woaniess 1
Front hoot DIRCe . oo v s isamtaivmmay sewine 2
Front hood brace. ... ..............ooooooiiooi. 2
Screw (No. 8-3/4"Flat)...........coovvvuniennn 8
Front hood rubber. ............................. 1
Front hood rubber bumper...................... 4
Rear Nood s swn vamismntsavin s s vmueess 1
Rearhood........... ..o iiiiiiiiiiinnnnnnen. 1
Rear hood brace, right. ..............cooviiinien 1
Rear hood brace, left............covivimimnaiines 1
Screw (No. 10x3/4" Flat). ...................... 8
Rear hood TUDBer ...« v vwaas v iais siaomeisiain o o 1
Rear hood rubber. . . qisung auii o v dluives ving o 1
Rear hood rubber bumper....................... 2
Revolving seat, complete, (Specify trimming).... 1
Revolving seat pillar. . . .........................
Screw (No. 14-20x1-1/2" Flat) . . ................ 3
Screw (No. 14-1-1/4" Flat). .................... 2
Revolving seat pillar head . . ..................... 1
Revolving seat bushing ......................... 1
Revolving seat bushing lockwire. ................ 1
Revolving seat pivot pin...... 1
Revolving seat pivot pin nut 2
Revolving and driver’s seat release shaft......... 1
Revolving and driver’s seat release shaft spring... 1
Revolving and driver’s seat release shaft handle.. 2
Taper pin (No. 0x3/4")......................... 2
Revolving and driver’s seat release shaft lever.... 1
Taper pin (No. 0x1”)...........ciciiieinnennn 1
Revolving and driver’s seat release shaft locking
PIN v S e A hes T e i a ts Rs
Cotter pin (1/16"x1/2")...... ... 1
Clevis pin (1/4"x57/64")...........covviivieenn. 1
Revolving seat bottom and back frame........... 1
Screw (No. 10x3/4° 1at) .. ... o0 voons vnmmmmnomss e 4
Screw (No. 10x17 flat). ... . ccovviimnvin v svnaan 6
Revolving seat frame reinforcement, right....... 1
Revolving seat frame reinforcement, left......... 1
Revolving seat frame reinforcement, back........ 1
Screw (No. 12x3/4" flat)........................ 34
Revolving seat band iron........................ 1
Running board, right—assembly................ 1
Running board, left—assembly.................. 1
Running board only, right...................... 1
Running board only, left........................ 1

Bolt, nut and lockwasher (5/16"-24x5/8"” Hex.).. 8

Running board moulding, front. ................ 2
Screw, nut and lockwasher (No. 10-24x3/8"
round-nickel). .. s s apnaen s e v

Bolt, nut and lockwasher (5/16"-24x7/8"” Hex.).. 8

Running board moulding, rear.................. 2
Bolt, nut and washers (5/16"-24x1-1/8" Hex.). . 6
Running board cover—linoleum (Specify color)... 2

32

Price
Each

50.00

25.00
25.00

@
=
=S

1.25
.10

.10
2.60

.10

Drawing
No.

37762
38323
54x54183
37920
37765

37768
37771
54x54214
37921
37980
37960
36975
36967
36x36219
54x54281
36198
36968
36974
36972
37x7332
34680
34681
34272
50x5010
34674
50x5011

34677
52x5216
34679
37780
54x54214
54x54216
37776
37777
37779
54x54244
37949
38202
38201
35942
35939
17x1711
42x4228
|41x4152
|37x3711
35935
(36x361067
182x8218
|42x4226
(17x1713
137x3711
(42x4228
35937
17x1765
)37x3711
|41x4152
(42x4228
35938

Foc VERSE -
Lgr-oyr
SHITCH CLosed
yr-0ur

SWirCH opeN

3810

3815

3830 3840 3835

CONTROLLER LAYOUT

THIS LAYOUT OF SECMENTS AND FINGERS 1S SHOWN WIFH AN 1OF,
4 A OF ASS/ST
Mr/gﬂ///vﬂz/??i_?f/?MM/m/G THE CORRECT SEGMENTS TO ORDER WHEN Mfc&;:ﬂf?/;fr
i Wfﬂow/*/ EXACTLY AS THEY ARE LOCATED ON THE CAR AND BY COM-
oy W/f/fﬂ CONTROLLER THERE W/ILL BE NO TROUBLE IN DETERMINING 8Y
s CH SECMENTS ARE NEEDED. [ISTING OF THESE PARTS Wilt &E
OUND UNDER THE CONTROLLER ASSENMBLY.

PLATE No. 12

‘To avoid any error in
68-201; 68.

RUNNING BOARD—SEAT PARTS
CONTROLLER LAYOUT

taining correct parts, prefix all part numbers with m .
obrainin . P odel number. Fo a £
-2430; 69-1252; 69-6t6. It is also necessary that you pive us car m ]rl F Finstance

33.



"aseq eagejepue)y’
(0

aseg E%%..B
/)
o)

aSR] ama UOSIP]

yory 2011g

‘jajowreip ui sdyoui 5 7z A@ewixoxdde s1 qn

*Id)dWBIP
*I9)9WBIP
06’ epZE
06° epze]
06° uoqIe))
06° uoqIey)
06" uoqIe)
06" uoqie))
0L epze
9’ uoqIen)
cg- uoquey)
g9 uoqer)
9’ uoqae)
06" epze
0L epzZe
L epzE
gg- uoqIe)
0L epZEI
cg- uoqIen)
[T uoqiey)
0L epzZe N
gg uoqaie)
L BPZBA
g uoqie))
L epze
g uoqIe)
0L CpZEI
, 5608 uoqie)
yowug 9011 ISI] Judwe|r

e N OO0 H OO OO IO W W W I WL W

IeD) I94 "ON

uoqie;)
uoqier)
uoqiey)
uoqae))
uoqier)
uoqie))
uoqien)
uoqae;)
uoqie;)
uoqier)
uoqaier)
uoqie))
azner) 1addoy) pue uoqgie))
uoqie;)
azner) 1addoy) pue uoqie))
azner) 1addo)) pue uoqie))

[ELID)B

mOm.Hu.nuOﬁm quk#OQ mﬂOmx’UMQ‘Mﬁ« QO ‘muMmD \mvﬂ*mﬂhm .HOHOZ

g
=
S SnWe
is 3378
£” Bhig
g5 223283
£F dodaaa
3 T
MW@ Tl vl ot md
%
<
g =
W &
2 ]
v »n
z &
(=} E
A R :
m Bl
=~ T
L3 TR - i
S s ok
PR o)
m mMu.rl
.
s <o2ggy
Z P PO - )
ki
Sl Sl = =
- T B
L b b e b
33308
== e ==
SEHE
Ry P o o o g
0. O 2D
Z SIVASSS
- Q0 Q0 G0 G0 O O
x4 RN h e
=
-

ur sayour
sayour &1 |

UBMSIPY
ueMSIpY
uosIpy
uosIpy
uosIpy
uosIpy
uemsIpy
UEMSIPH
UBMSIPY
ueMsIpy
rvIqR[apUE))
UeMSIpH
uemsIpy
aemsIpy
ueMsIpy
ueMSsIpy
ueMSsIpy
vIge[epue)
uosIpy
uosIpy
ueMSsIpi
uemsIpy
ueMmsIpy
evigeppue))
uosIpy
uosIpyg

aseq Jo pury

SSAUNOIY L,

Screw, nut and washers (No. 10-24x1,/2" round). 52

Fender fastening plate. .................... .. . .
Nut and washers (5/16"-18 Hex.). . ... . ... .. -
Fender iron cfip, frontonly. . .... .. .. .. . . . .

3830
3835

35915
0 {36:36320
828216

Screw and nut (No. 8-32x3/8" round)... .. .. ..

D
2191-D
[eads
jeads
[eads
[eads
(450
Iengnj,
fengng,
Jgngnj,
Jengnj,

d &1 81-95
7z APlewxoxdde st qing % 1=
Ajewxoxdde st qIng & Z1-9

ot o o o o o ok o o o Yoy o o

IYSIOH

et .4

I g 5
LT R % . B
e %33
AR A

2 % g N
S i T
IS & T2
e a® prail
.o.;..rl..7 : o
PR v R e o
B ad el G
Mo R N b
Rt EC oAb E R s
S . ./,8 S 3 L. . ]
FIRT gy S &
gy MM E M a
CgQ99 ; NeT (2 ® S
B D.WWt DRI e RS
ZREESE TP g g D L <
SEe~—a L 888 g o >
Pl GGG RN EE (M 3
IR R AR 17 B 5|
SRR 8 8, E
R A R N R - )

T A g e B o)
) VOO & = o = 9000 =
sEEES Sedda =)
$oo2byg sk -
EEEEEEE 000887 £

S840, 1
PEFERSS8S9S8888s &
Ettttttgg.ss.smms .M
UEEEEEEREE LD 2
528282288588388% 2
== 111111 =

°

=

D vt v SOV D IO LD B s OO v v Y w0
FEgzzcdzgeslanzs 3
3%4%%4%4%444444 o
00 00 &0 -9

mo,.—hwov—w #,.HO.H#UQ mﬂﬂOwPQhQ ~—< QO mquD m&Em‘H

Tl o O] o ot ot o o oy o e oy

YIPIM

Sh x kg R R R R R KRR R

L N R R R R R R N RN R R R,

apIsuj
apIsuj
apIsuj
apIsuj
apisuj
apisuj
REE) N}
I
I2)9 N
I
I9I9N
durery spsinQ
duweg apisinQ
duwey apisinQ
duwrey apsinQ
durey apisinQ
duwey apsinQ
duwey apsanQ
duwey apisinQ
dwey apsinQ
durey apisinQ
duwery apisinQ
dwey apsinQ
durey apisinQ
duwey apisinQ
duwery apsinQ

pos) 219y M

LI61-9161
CI6l-¥I6l

adA ], 10 [9pON

For instance:

prefix all part numbers with moedel number.
t is also necessary that you give us car number.

I

; 69-616.

¢ correct parts,
1252

- 68-201; 68-2430; 69-

To avoid any error in obtainin;

34

‘ON Jaed

1€Z1-

IE€TI-UELT
I€TT-UET
IETI-AdELT
IETT-D¢1



g

Price List of Detroit Electric Cars

(Prices subject to change without notice)

Model 71 Rear Drive Four-Passenger Brougham

With Delroit Electric Guaranteed Lead Battery . . .  $2040.00
Model 72 Forward Drive Five-Passenger Brougham
With Detroit Electric G d Lead Battery . . .  $3015.00
Model 78 Rear Drive Five-Passenger Brougham
With Detroit Electric Guaranteed Lead Battery . . .  $2990.00
Model 74 Duplex Drive Five-Passenger Brougham
‘ Willi Detroit Eleetric Guaranteed Lead Battery . . .  $3040.00
Model 75 Rear Drive Four-Passenger Brougham
o With Detroit Electric Guaranteed Lead Battery . . . $1975.00
Model 76 Rear Drive Three-Passenger Roadster
e With Detroit Electric Guaranteed Lead Battery . . . $1975.00

Houk wire o1 wood wheels, Goodrich Silvertown cord prewmatic or cushion
tire optional on all models except Models 75 and 76.  Houk wire wheels and
Goodrich Silvertown cord pneumatic tires only on Models 75 and 76.

AvrvL PRICES F. 0. B. DeTROIT

AU priviied Giterature and illustrations deseribing our products
are subject to such changes as the ities of f ing

and mechanical construction may require us to adopt.

Tue ANprrsonNn Ermcrric Car Co.
Makers of Detroit Electric Cars
Detroit, Michigan

!

I8




